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Hull & East Riding Prescribing Committee 
 
 

Prescribing Framework for Guanfacine Hydrochloride (Intuniv) for 
Attention Deficit Hyperactivity Disorder 

 
 
Patient’s Name:…………………………………………………..… NHS Number: ……………… 
 
Patient’s Address:……………………………………………...……(Use addressograph sticker) 
 
 
 
 
 
 
 
 
GP’s Name:……………………………………………………….…….. 
 
 
 
Communication 

 
 
The front page of this form should be completed by the specialist and the form sent to the patient’s general 
practitioner.  
The patient’s GP should sign and send back to specialist, to confirm agreement to enter into shared care 
arrangement. If the General Practitioner is unwilling to accept prescribing responsibility for the above 
patient the specialist should be informed within two weeks of receipt of this framework and specialist’s 
letter.   
  
 
Full copy of framework can also be found at : https://www.hey.nhs.uk/herpc/amber/ 
  

We agree to treat this patient within this Prescribing Framework 
 
Specialist Prescriber’s Name…………………………………………     Prof Reg. No. ………… 
 
Specialist Prescriber’s Signature……………………………………      Date:……………………. 
 
Where prescriber is not a consultant: 

Consultant’s Name: …………………………………………………       GMC No ………………..  
 
Consultant’s Signature ………………………….... ……………….       Date:……………………. 
 
 
GP’s Signature:…………………………………………………………   Date:…………………….. 
 
GP’s Name (if different from listed above)………………………….. 

https://www.hey.nhs.uk/herpc/amber/
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1. Background 

 
Attention-Deficit Hyperactivity Disorder (ADHD) is diagnosed if the three clinical features - inattention, over-
activity and impulsiveness - have been present from an early age, persist in more than one situation (e.g. at 
home and in school) and impair function. The diagnosis must be made following a comprehensive 
assessment by an appropriate child psychiatrist and/or a paediatrician with special interest and training in 
this field.  Drug therapy is only one part of the package of care for children with ADHD which typically 
includes social, psychological, behavioural and educational interventions. 
In later adolescence and adult life, the range of possible impairment extends to educational and 
occupational underachievement, dangerous driving, difficulties in carrying out daily activities such as 
shopping and organising household tasks, in making and keeping friends, in intimate relationships (for 
example, excessive disagreement) and with childcare. 
 
Treatment aims in ADHD are to reduce hyperactive behaviour, detect and treat any co-existing disorders, 
promote academic and social function and learning, improve emotional adjustment and self-esteem, and to 
relieve family distress. 
 
Treatment of ADHD often needs to be continued into adolescence, and may need to be continued into 
adulthood. Initiating treatment in adulthood is unlicensed. Adults who present with symptoms of ADHD for 
the first time in primary care or general adult psychiatric services who do not have a childhood diagnosis of 
ADHD, should be referred for assessment by a mental health specialist trained in the diagnosis and 
treatment of ADHD. 
 
Guanfacine is a selective alpha2A-adrenergic receptor agonist in that it has 15-20 times higher affinity for 
this receptor subtype than for the alpha2B or alpha2C subtypes. Guanfacine is a non-stimulant. The mode of 
action of guanfacine in ADHD is not fully established. Preclinical research suggests guanfacine modulates 
signalling in the prefrontal cortex and basal ganglia through direct modification of synaptic noradrenalin 
transmission at the alpha 2- adrenergic receptors. 
 
These guidelines aim to provide a framework for the prescribing of Guanfacine by GPs and to set out the 
associated responsibilities of GPs and hospital specialists who enter into the shared care arrangements 
 
The guidelines should be read in conjunction with  

 The guidance: Responsibility for prescribing between Primary & Secondary/Tertiary Care. 

 NICE Clinical Guideline 72 Attention Deficit Hyperactivity Disorder 

 NICE advice ESNM70 
 

CG72 suggests that methylphenidate is considered in the following situations 

 ADHD without significant comorbidity 

 ADHD with comorbid conduct disorder 

 when tics, Tourette's syndrome, anxiety disorder, stimulant misuse or risk of stimulant diversion are 
present 
 

CG72 suggests that atomoxetine is considered in the following situations 

 when tics, Tourette's syndrome, anxiety disorder, stimulant misuse or risk of stimulant diversion are 
present 

 if methylphenidate has been tried and has been ineffective at the maximum tolerated dose 

 if the individual  is intolerant to low or moderate doses of methylphenidate 
 
CG72 suggests that dexamfetamine is considered if there has been a poor response to drug 
treatment with methylphenidate and atomoxetine.  
Lisdexamfetamine is a prodrug of Dexamfetamine and can be considered as an alternative to 
Dexamfetamine. 
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NICE ESNM70 looks at the evidence for Guanfacine being a further option for the treatment of ADHD in 
children and adolescents 6-17 years old for whom stimulants are not suitable, not tolerated or have been 
shown to be ineffective 
Rates of treatment-emergent adverse events were higher in children and young people treated with 
Guanfacine compared with Atomoxetine or placebo 
 
Choice of drug should be guided by comorbidities, adverse effects, specific issues that may affect 
compliance, the potential for drug diversion or misuse, and the preferences of the child or young person or 
their parent or carer. 
 
2. Indication 

 
Guanfacine is indicated for the treatment of attention deficit hyperactivity disorder (ADHD) in children and 
adolescents 6-17 years old for whom stimulants are not suitable, not tolerated or have been shown to be 
ineffective. 
It must be used as a part of a comprehensive ADHD treatment programme, typically including 
psychological, educational and social measures 
It is not licensed for use in combination with stimulants or for adults with ADHD. 
 
3. Dose 
 
For all patients, the recommended starting dose is 1 mg of Guanfacine, taken orally once a day. 
The dose may be adjusted in increments of not more than 1mg per week. Dose should be individualised 
according to the patient's response and tolerability. 
Depending on the patient's response and tolerability the recommended maintenance dose range is 0.05-
0.12 mg/kg/day. 
 
The recommended dose titration for children and adolescents is provided below in tables 1 and 2  
 
Table1: 
 

Dose Titration Schedule for Children Aged 6-12 years 

Weight Group  Week 1  Week 2  Week 3  Week 4  

25 kg and up  
Max Dose= 4 mg  

1 mg  2 mg  3 mg  4 mg  

 
Table 2: 
 

Dose Titration Schedule for Adolescents (Aged 13-17 Years) 

Weight Groupa Week 1  Week 2  Week 3  Week 4  Week 5  Week 6  Week 7  

34-41.4 kg  
Max Dose= 4 mg  

1 mg  2 mg  3 mg  4 mg        

41.5-49.4 kg  
Max Dose= 5 mg  

1 mg  2 mg  3 mg  4 mg  5 mg      

49.5-58.4 kg  
Max Dose= 6 mg  

1 mg  2 mg  3 mg  4 mg  5 mg  6 mg    

58.5 kg and above  
Max Dose= 7 mg  

1 mg  2 mg  3 mg  4 mg  5 mg  6 mg  7 mgb 

a Adolescent subjects must weigh at least 34kg.  
b Adolescents weighing 58.5 and above may be titrated to a 7mg/day dose after the subject has completed 
a minimum of 1 week of therapy on a 6mg/day dose and the physician has performed a thorough review of 
the subject's tolerability and efficacy 
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4. Method of administration 
 
Guanfacine should be taken once a day either in the morning or evening. 
It can be taken with or without food, but should not be taken with fatty foods (e.g. high fat breakfast). 
Tablets should be swallowed whole with a drink of water or other liquid (but not grapefruit juice). 
Tablets should not be broken, crushed or chewed. 
 

5. Duration of treatment 
 

Advice will be given to the GP by the secondary care Specialist on duration of treatment and dose 
changes for each individual patient. 
 

6. Contraindications 

 
Hypersensitivity to the active substance or to any of the excipients 
 

7. Cautions 
 

 Caution is advised when treating patients with Guanfacine who have a history of hypotension, heart 
block, bradycardia, or cardiovascular disease, or who have a history of syncope or a condition that may 
predispose them to syncope, such as hypotension, orthostatic hypotension, bradycardia, or 
dehydration. Caution is also advised when treating patients with Guanfacine who are being treated 
concomitantly with antihypertensives or other medicinal products that can reduce blood pressure or 
heart rate or increase the risk of syncope. Patients should be advised to drink plenty of fluid. 
 

 Guanfacine should be prescribed with caution in patients with a known history of QT prolongation, risk 
factors for torsade de pointes (e.g. heart block, bradycardia, hypokalemia) or patients who are taking 
medicinal products known to prolong the QT interval. These patients should receive further cardiac 
evaluation based on clinical judgement 

 

 Guanfacine may cause somnolence and sedation predominantly at the start of treatment and could 
typically last for 2-3 weeks and longer in some cases. It is therefore recommended that patients will be 
closely monitored weekly during dose titration and stabilisation, and every 3 months during the first 
year, taking into consideration clinical judgement. Before Guanfacine is used with any other centrally 
active depressants (such as alcohol, sedatives, phenothiazines, barbiturates, or benzodiazepines) the 
potential for additive sedative effects should be considered. Patients should not drink alcohol whilst 
taking Guanfacine. Patients are advised against operating heavy equipment, driving or cycling until they 
know how they respond to treatment with Guanfacine. 

 

 Patients with emergent suicidal ideation or behaviour during treatment for ADHD should be evaluated 
immediately by their physician. Treatment of an underlying psychiatric condition may be necessary and 
consideration should be given to a possible change in the ADHD treatment programme. 

 

 Children and adolescents treated with Guanfacine may show an increase in their BMI. Height and 
weight should be monitored 

 

 Intuniv contains lactose. Patients with rare hereditary problems of galactose intolerance, the Lapp 
lactase deficiency or glucose-galactose malabsorption should not take this medicinal product 

 

 Blood pressure and pulse may increase following discontinuation of Guanfacine. Monitoring and 
tapering of the dose during withdrawal is recommended 
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8. Adverse effects 
 

Adverse Drug Reactions Reported with Guanfacine (Intuniv) 

System/Organ Class Incidence Category  

Immune system disorders 

Hypersensitivity Uncommon  

Metabolism and nutrition disorders 

Decreased appetite Common  

Psychiatric disorders 

Depression Common  

Anxiety Common  

Affect lability Common  

Insomnia Common  

Middle insomnia  Common  

Nightmare  Common  

Agitation Uncommon  

Hallucination  Uncommon  

Nervous system disorders   

Somnolence  Very common  

Headache  Very common  

Sedation  Common  

Dizziness  Common  

Lethargy  Common  

Convulsion  Uncommon  

Syncope/loss of consciousness  Uncommon  

Dizziness postural  Uncommon  

Hypersomnia  Rare  

Cardiac disorders   

Bradycardia  Common  

Atrioventricular block first degree  Uncommon  

Tachycardia Uncommon 

Sinus arrhythmia  Uncommon  

Vascular disorders 

Hypotension Common  

Orthostatic hypotension Common  

Pallor Uncommon  

Hypertension  Rare  

Respiratory, thoracic, and mediastinal disorders 

Asthma Uncommon  

Gastrointestinal disorders 

Abdominal pain  Very common  

Vomiting  Common  

Diarrhoea  Common  
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Nausea  Common  

Constipation  Common  

Abdominal/stomach discomfort  Common  

Dry mouth  Common  

Dyspepsia  Uncommon  

Skin and subcutaneous tissue disorders 

Rash Common 

Pruritus Uncommon 

Renal and urinary disorders 

Enuresis  Common  

Pollakiuria  Uncommon  

General disorders  

Fatigue  Very common  

Irritability  Common  

Asthenia  Uncommon  

Chest pain  Uncommon  

Malaise  Rare  

Investigations 

Blood pressure decreased  Common  

Weight increased  Common  

Blood pressure increased  Uncommon  

Heart rate decreased  Uncommon  

Alanine aminotransferase increased  Uncommon  

 
The following definitions apply to the frequency terminology used: 
Very common (≥ 1/10) 
Common (≥ 1/100 to < 1/10) 
Uncommon (≥ 1/1,000 to < 1/100) 
Rare (≥ 1/10,000 to < 1/1,000) 
Very rare (< 1/10,000) 
Not known (cannot be estimated from the available data). 
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9. Interactions 
  

 QT Prolonging medicinal products - Guanfacine causes a decrease in heart rate. Given the effect  on 
heart rate, the concomitant use  with QT prolonging medicinal products is generally not recommended 

 

 CYP3A4 and CYP3A5 inhibitors - Co-administration of Guanfacine with moderate and strong CYP3A4/5 
inhibitors elevates plasma Guanfacine concentrations and increases the risk of adverse reactions such 
as hypotension, bradycardia, and sedation. A 50% reduction of the Guanfacine dose is recommended 

 

 CYP3A4 inducers - When patients are taking Guanfacine concomitantly with a CYP3A4 inducer, an 
increase in the dose of Guanfacine within the recommended dose range is proposed 

 

 Valproic acid - Co-administration of Guanfacine and Valproic acid can result in increased 
concentrations of Valproic acid. The mechanism of this interaction is unknown.  Adjustments in the dose 
of Valproic acid and Guanfacine may be indicated when co-administered. 

 

 Antihypertensives - Caution should be used when Guanfacine is administered concomitantly with an 
antihypertensive, due to the potential for additive pharmacodynamic effects such as hypotension and 
syncope. 

 

 CNS depressant medicinal products - Caution should be used when Guanfacine is administered 
concomitantly with CNS depressant medicinal products (e.g. alcohol, sedatives, hypnotics, 
benzodiazepines, barbiturates, and antipsychotics) due to the potential for additive pharmacodynamic 
effects such as sedation and somnolence. 

 

 Food interactions - Guanfacine should not be administered with high fat meals as this can have a 
significant effect on the absorption of guanfacine 

 
Details of contraindications, cautions, drug interactions and adverse effects listed above are not 
exhaustive. For further information always check with BNF www.bnf.org.uk or SPC 
(www.medicines.org.uk). 
 
 
10. Monitoring: 

 
Pre-treatment screening:  
Prior to prescribing, it is necessary to conduct a baseline evaluation to identify patients at increased risk of 
somnolence and sedation, hypotension and bradycardia, QT-prolongation arrhythmia and weight increase 
/risk of obesity. This evaluation should address a patient's cardiovascular status including blood pressure 
and heart rate, documenting comprehensive history of concomitant medications, past and present co-
morbid medical and psychiatric disorders or symptoms, family history of sudden cardiac/unexplained death 
and accurate recording of pre-treatment height and weight on a growth chart 
 
Monitoring during titration: 
During dose titration, weekly monitoring for signs and symptoms of somnolence and sedation, hypotension 
and bradycardia should be performed. 
 
Ongoing monitoring: 
During the first year of treatment, the patient should be assessed at least every 3 months for the signs and 
symptoms of: 

 somnolence and sedation 

 hypotension 

 bradycardia 

 weight increase /risk of obesity 

http://www.bng.org.uk/
http://www.medicines.org.uk/
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It is recommended clinical judgement be exercised during this period. 6 monthly monitoring should follow 
thereafter, with more frequent monitoring following any dose adjustments 
 
Patients requiring long-term therapy should be carefully monitored. The patient’s response to the drug 
should be assessed by the prescriber at each clinical meeting.  For children: parents and teachers should 
be advised to report on levels of activity, concentration, and other factors.  These reports should be 
compared before and after treatment, and be used to facilitate the decision to increase the dose or to stop 
treatment. 
 
A young person with ADHD receiving treatment and care from Child and Adolescent Mental Health 
Services (CAMHS) or paediatric services should be reassessed at school-leaving age to establish the need 
for continuing treatment into adulthood. If continued treatment is necessary, arrangements should be made 
for a smooth transition to adult services with details of the anticipated treatment and services that the young 
person will require. Precise timing of arrangements may vary but should usually be completed by the time 
the young person is 18 years 
 
During the transition to adult services, a formal meeting involving CAMHS and/or paediatrics and adult 
psychiatric services should be considered, and full information provided to the young person about adult 
services. For young people aged 16 years and older, the care programme approach (CPA) should be used 
as an aid to transfer between services. The young person, and when appropriate the parent or carer, 
should be involved in the planning. 
 
After transition to adult services, adult healthcare professionals should carry out a comprehensive 
assessment of the person with ADHD that includes personal, educational, occupational and social 
functioning, and assessment of any coexisting conditions, especially drug misuse, personality disorders, 
emotional problems and learning difficulties. 

 
11. Information to patient 
 

 Reporting of side-effects and adverse events to GP or Specialist 

 Patients should be advised that somnolence and sedation can occur, particularly early in treatment or 
with dose increases 

 Ensure they have a clear understanding of the treatment 

 Patients/caregivers should be instructed not to discontinue Guanfacine without consulting their doctor. 

 In the event of a missed dose, Guanfacine dosing can resume the next day. If two or more consecutive 
doses are missed, the patient / carer should be advised to consult their doctor as  re-titration is 
recommended based on the patient's tolerability to guanfacine 
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12. Responsibilities of clinicians involved 
 

 
  

Stage of 
Treatment 

Hospital Specialist General Practitioner 

Initiation  Assessment and diagnosis of ADHD 

 Initiation and titration of Guanfacine therapy 
  Conduct a baseline evaluation to identify 

patients at increased risk of somnolence and 
sedation, hypotension and bradycardia, QT-
prolongation arrhythmia and weight increase 
/risk of obesity. Do ECG as a baseline for 
those patients identified as high risk by the 
initial prescriber as per the advice on the SPC 

 During dose titration, weekly monitoring for 
signs and symptoms of somnolence and 
sedation, hypotension and bradycardia should 
be performed. 

 Provision of written guidance and 
questionnaire’s for parents and teachers, 
regarding drug treatment, at specialists 
discretion 

 Reporting adverse events to CHM 

 Ensure baseline full blood count has been 
performed if indicated 

 Monitor height weight appetite pulse and blood 
pressure as indicated 

 Liaise and seek advice from the 
specialist team, when appropriate 

 Take over prescribing of 
medication 4 weeks after the 
patient has been stabilised on 
treatment and provide on-going 
clinical care 

Maintenance   Monitor height weight appetite pulse and blood 
pressure as indicated. 

  Monitor for signs and symptoms of 
somnolence and sedation, hypotension and 
bradycardia as indicated 

 Re-evaluate the usefulness of Guanfacine 
every 3 months for the first year and then at 
least yearly based on clinical judgement, and 
consider trial periods off medication to assess 
the patient's functioning without 
pharmacotherapy, preferably during times of 
school holidays. 

 Review treatment as requested by the GP. 

 Review the need for continuation with 
treatment and give advice on continuing dose 

 Reporting adverse events to CHM  

 Advising the GP when and how Guanfacine 
should be discontinued for patients receiving 
the drug long-term.  

 Provide necessary supervision and support 
during discontinuation phase 

 Prescribing Guanfacine once the 
patient is stabilised 

 Liaison with the Paediatrician or 
Psychiatrists regarding any 
complications of treatment. 

 Reporting of adverse events to 
Specialist and CHM 

 Monitor for signs and symptoms of 
somnolence, sedation, 
hypotension and bradycardia,  
height, weight, appetite, pulse, 
blood pressure  at least every 3 
months during the first year, and 
then 6 monthly 

 Reporting to and seeking advice 
from the Specialists on any aspect 
of patient care which is of concern 
to the GP and may affect 
treatment 

 Co-operating with the Specialist 
during the discontinuation phase 
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Appendix 1: 
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Appendix 2 

 

Heart Rate Centile Calculator Online Resource 

http://madox.org/webapp/184 

Blood Pressure Centile Calculator Online Resource 

https://www.bcm.edu/bodycomplab/Flashapps/BPVAgeChartpage.html 

 

Appendix 3 
 
Heart Rate Centile Charts From Birth to 18 years: 
 

 

http://madox.org/webapp/184
https://www.bcm.edu/bodycomplab/Flashapps/BPVAgeChartpage.html
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Appendix 4 
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Appendix 5: 
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Contact Details: 
 
HFT 
During Office hours: Medicines Management Pharmacist Humber NHS Foundation Trust Head Quarters 
Willerby Hill (01482 301724) or contact specialist as per clinic letter 
Out of hours: In emergency contact Victoria House and ask for on-call CAMHS consultant 01482 223191 
 
Community Paediatrics (CHCP) 
 
During office hours: 
Contact specialist (as per clinic letter) or secretaries on 01482 221261 
 
Out of Hours: 
Contact the HEY On call Registrar for Paediatrics via HRI switchboard. (01482 875875) 
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